
MULTIHIP EXTENSION

PB410



7

8

9

13

14

15







5

Item No Description QTY Item No Description QTY

1 Bottom Cross Brace 1 40 Rubber Bumper 120×140×52 1

2 Foot Frame 1 41 Bushing Φ38×Φ25.4×18 4

3 Rear Cross Brace 1 42 Bumper φ17×10.5 1

4 Cushion holder 1 43 End Cap φ38×6 2

5 swing arm 1 44 Aluminum End Cap φ54×φ12.5×10.6 2

6 carriage 1 45 Bearing 6002-2Z 8

7 Foot Frame 1 46 Bearing 6006-2Z 2

8 Limit frame 1 47 Flat Washer φ9×φ16×1.6 4

9 Adjustable Frame 1 48 Flat Washer φ11×φ20×2 20

10 Handle Frame 1 49 Flat Washer φ13.5×φ24×2.5 11

11 Connecting rod 2 50 Flat Washer φ17.5×φ30×3 2

12 Toothed plate 345.9×118.6×107×6 1 51 Spring Washer φ10 9

13 Grip φ31×φ24×128 3 52 Spring Washer φ12 3

14 Grip STφ31×φ24×210 2 53 Socket Head Cap Screw M8×10 1

15 Barbell Tube φ48×3.0×345 1 54 Socket Head Cap Screw M8×30 2

16 Handle adjustment board 

178.4×167.5×8
1 55 Socket Head Cap Screw M10×20 1

17 Pop Pin 2 56 Socket Head Cap Screw M10×30 12

18 Foot Plate 403.3×286.4×512×5 1 57 Socket Head Cap Screw M10×75 4

19 Foot pedal cover 528×272×17.3×2 1 58 Socket Head Cap Screw M12×25 3

20 Foot pedal cover 528×416×17.3×2 1 59 Socket Head Cap Screw M12×80 2

21 FOAM Frame 1 60 Flat Head Cap Screw M6×16 4

22 Aluminium Cap φ32.5×φ26×21 5 61 Flat Head Cap Screw M8×25 4

23 Foot pad 120×33×90 3 62 Flat Head Cap Screw M8×20 4

24 Adjust the height pad φ60×57 1 63 Flat Head Cap Screw M10×35 2

25 Plug 50×75×62 4 64 Flat Head Cap Screw M10×25 2

26 Aluminum Ring φ33×φ26.8×9.5 5 65 Flat Head Cap Screw M10×30 1

27 Aluminum plug φ28×2 5 66 Button Head Cap Screw M6×12 4

28 Plug 50×75×30 3 67 Button Head Cap Screw M12×75 1

29 Rubber Bumper φ78×φ48×20 1 68 Socket Set Screw M6×16 4

30 Aluminum blocking plate φ42.9×6 1 69 Socket Set Screw M8×10 1

31 Aluminum End Cap φ60×φ10.5×12.9 1 70 Socket Set Screw M5×3 10

32 Limit axis φ35×46 2 71 Pop Rivet φ4×10 8

33 End Cap φ42×φ9×7 4 72 Nylon Lock Nut M12 3

34 Back Pad 351×180×100 2 73 Nylon Lock Nut M8 6

35 Gas Spring QD-18-304-10Kg 2 74 Nylon Lock Nut M10 4

36 Plug □30×70 3 75 Hex Nut M6 4

37 FOAM Frame 2 76 Snap Spring φ48 2

38 End Cap End Capφ109.9×φ38.7×39.8 4 77 Flat Head Cap Screw M12×35 2

39 Plastic Tube Guide J50×100-J30×70 4



6

7

3
6

2
7

2
2

1
3

2
6

7
0

2
0

6
2

1
9

7
1

6
3

4
4

3
8

3
7

3
8

2
1

3
4

4
2
6

7
0

1
4

2
2

6
0

2
7

5
6

4
8

2
8

6
5 3
1

4
6

5
4
6

7
7

3
0

1
5

2
9

7
2

4
9

6
7

4
9

7
2

4
9

6
3

4
4

3
8

3
7

3
8

6
4 4
3

5
5

5
1
4
1

1
6

4
9

5
9

4
3

6
4

4
1 2
7 6
0

2
2
1
3

2
5

7
0

2
6

1
0

4
2

5
3

7
0

2
6

1
3

2
2

6
0

2
7

2
5

7
3

4
7

6

3
6

5
6

5
14
8

2
8

3
21
1

3
5

6
1

3
3

4
5

4
5

2
5

7
4

4
8

2
3

1

2
4

2
3

5
7

4
8

7
3

7
3

4
7

7
6

4
9

4
0

4
8

5
6

4
9

5
2

5
8

3
2

8

1
7

6
6

6
8

5
4

6
6

1
7

6
6

5
1

4
8

7
4

4
83

2

2
5

6
2

1
8

7
5

7
5

5
0

5
0

7
5

6
1

3
3 4
5

4
5

1
1

3
5



7



8



74 48

56

51

48

74

48

56
51

48

57

48

2

48

57

56
51

48

3

1

9

STEP 1

Item No Description QTY Item No Description QTY

1 Bottom Cross Brace 1 56 Socket Head Cap Screw M10×30 8

2 Foot Frame 1 57 Socket Head Cap Screw M10×75 4

48 Flat Washer φ11×φ20×2 16 74 Nylon Lock Nut M10 4

51 Spring Washer φ10 8



10

65

31

61
33

35

61

33

58
52

49

12

4

7

6

11
11

35

Item No Description QTY Item No Description QTY

4 Cushion holder 1 33 End Cap φ42×φ9×7 4

5 swing arm 1 35 Gas Spring QD-18-304-10Kg 2

6 carriage 1 49 Flat Washer φ13.5×φ24×2.5 3

7 Foot Frame 1 52 Spring Washer φ12 3

11 Connecting rod 2 58 Socket Head Cap Screw M12×25 3

12 Toothed plate 345.9×118.6×107×6 1 61 Flat Head Cap Screw M8×25 4

31 Aluminum End Cap φ60×φ10.5×12.9 1 65 Flat Head Cap Screw M10×30 1

5



11

STEP 3

10

73

47

62
62

47

73

Item No Description QTY

10 Handle Frame 1

47 Flat Washer φ9×φ16×1.6 4

62 Flat Head Cap Screw M8×20 4

73 Nylon Lock Nut M8 4



12

STEP 4

15

76
29

67

49

49

72

56

48

34

37

44 63

37

44

63

Item No Description QTY Item No Description QTY

15 Barbell Tube φ48×3.0×345 1 49 Flat Washer φ13.5×φ24×2.5 2

29 Rubber Bumper φ78×φ48×20 1 56 Socket Head Cap Screw M10×30 4

34 Back Pad 351×180×100 2 63 Flat Head Cap Screw M10×35 2

37 FOAM Frame 2 67 Button Head Cap Screw M12×75 1

44 Aluminum End Cap φ54×φ12.5×10.6 2 72 Nylon Lock Nut M12 3

48 Flat Washer φ11×φ20×2 4 76 Snap Spring φ48 1



1



1



1


